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ITEM | PART NO. | NAME OR DESCRIPTION QTy.
o1 MOTOR - THRU BOLT
wwep MOTOR - SQUARE FLANGE
w2 | 354290 | HEX HEAD SCREW, 3/8-16 4
3 | 355666 | SEAL BRACKET - THRU BOLT/BLACK 1
3A | 356012 | SEAL PLATE/ALMOND 1
4 | 355619 | O-RING - SEAL BRACKET 1
w5 | 355385 | MOTOR SUPPORT 48 FRAME (see Note 2) | 1
6 | 35-5613 | PUMP BASE 1 NOTES
7 | 354545 | MECHANICAL SEAL - 5/8" 1 WHEN ORDERING REPLACEMENT MOTOR, GIVE ALL
8 | 355268 | IMPELLER 3/4A 1 INFORMATION CONTAINED ON MOTOR NAME PLATE.
8 | 355263 | IMPELLER 1A 1
-~ 8 | 355278 | IMPELLER 1 1/2A 1 THIS ITEM - MOTOR SUPPORT P/N 35-5385 IS
P 8 | 355225 | IMPELLER 2A 1 REQUIRED ON 5-5/8” DIA. MOTORS.
= 8A | 355043 | IMPELLER 1/2F, 3/4A 1
- 8A | 355067 | IMPELLER 3/4F 1A 1
5 8A | 355074 | IMPELLER 1F, 1 1/2A 1
S 9 | 355389 | SCREW - IMPELLER LOCKING 1
s 10 | _35-5099 | DIFFUSER 3/4A PINNACLE 1
s 10 | 35-5051 | DIFFUSER 1A, 1 1/2A, 2A PINNACLE 1 PUMP SERIAL NO. & MODEL NO.
: 10A | 355618 | DIFFUSER - 1F, 1 1/2A PINNACLE 1 ARE LOCATED ON PUMP
3 10A | 35-5617 | DIFFUSER - 1/2F, 3/4A AND 3/4F, 1A 1
> 11 | 35-5334 | SCREW - #8-32 HEX WASHER HD 3
= 12 | 355030 | SEAL - DIFFUSER 1
e 13 | 35-5301_| LID STRAINER POT 1
& 13 | _35-4112_| LID CHEMICAL RESISTANT/BLACK 1
14 | 35-0013 | O-RING;LID 1
15 | 35-5667 | BASKET - LARGE PINNACLE 1
16 | 35-6011 | PUMP HOUSING/ALMOND 1
17 | _07-2184 | WASHER 3/8" SS 4
18 | 35-5621 | SCREW - 3/4- 16 X 2 1/4 HEX HEAD 4
19 | 19-2115 | O-RING; DRAIN PLUG 2
20 | 35-7161 | DRAIN PLUG/BLACK 2

READ AND FOLLOW ALL SAFETY INSTRUCTIONS

LISEZ ET RESPECTEZ TOUTES LES INSTRUCTIONS DE SECURITE
LEA Y SIGA TODAS LAS INSTRUCCIONES DE SEGURIDAD
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